VULC4An
CATALOG OF
REPLACEMENT PARTS

HALF SIZE GAS
CONVECTION OVENS

ML-114569 GCO2D
ML-114571 GCO2C

For additional information on Vulcan-Hart Company or to locate an authorized
parts and service provider in your area, visit our website at www.vulcanequipment.com

VULCAN-HART 3600 NORTH POINT BLVD.
DIVISION OF ITW FOOD EQUIPMENT GROUP, LLC BALTIMORE, MD 21222
WWW.VULCANEQUIPMENT.COM F-30998 Rev. E (April 2012)




HALF SIZE GAS CONVECTION OVENS REPLACEMENT PARTS

F-30998 Rev. E (April 2013) -2- © VULCAN-HART COMPANY 2013



HALF SIZE GAS CONVECTION OVENS REPLACEMENT PARTS

11
13
15
17
19

Table of Contents

CONTROL PANEL (GCO2D) (PREVIOUS CONSTRUCTION) (PRIOR TO
FEBRUARY 2003)

CONTROL PANEL (GCO2D) (CURRENT CONSTRUCTION)
COMPUTERIZED CONTROLS (GCO2C) (PREVIOUS CONSTRUCTION)
COMPUTERIZED CONTROLS (GCO2C) (CURRENT CONSTRUCTION)
COMPONENT PANEL

DOOR ASSEMBLY

CABINET

GAS BURNER AND BLOWER

-3- F-30998 Rev. E (April 2013)



HALF SIZE GAS CONVECTION OVENS REPLACEMENT PARTS

12-13-14

15-16-17-18

CONTROL PANEL COMPONENTS
VIEWED FROM BACK OF PANEL.

|PL-59884 |

CONTROL PANEL
(GCO2D)
(PREVIOUS CONSTRUCTION)
(PRIOR TO FEBRUARY 2003)

F-30998 Rev. E (April 2013) -4-



HALF SIZE GAS CONVECTION OVENS REPLACEMENT PARTS

CONTROL PANEL
(GCO2D)
(PREVIOUS CONSTRUCTION)
(PRIOR TO FEBRUARY 2003)

ILLUS. PART NO. NAME OF PART AMT.
PL-59884
1 00-422925-000G1  Panel = CONMIOL........coiuiiiiiiiiie ittt e e nree e neas 1
2 00-354575-00007  Light - Indicator (AmMber) (200-240 V.).....ccueiieeeeeeeseee st e e nneeeeeees 1
3 00-354575-00009  Light - Indicator (Clear) (200-240 V.)......ccccevvieereieeneneenns
4 00-913102-00161  Light - Indicator (Double) (200-240 V.) (Incls. HeMS 2 & 3).....corcveiiiiiniiiiiieiieee e
5 00-354575-00008  Light - Indicator (AmMDBer) (110-120 V.).....oiuiiiiieeeieeese et 1
6 00-354575-00010  Light - Indicator (Clear) (110-120 V. )....ccuiiiiiiieeeeieeese et 1
7 00-913102-00163  Light - Indicator (Double) (110-120 V.) (Incls. HeMS 5 & 6)......oreerierriiiiiiiiiiiereeeee e 1
8 00-354575-00004  Light - Indicator (NO IGNItION)..........ciiiiiii ettt s eeees 1
9 00-340324-00006  Switch - Toggle (Power ON) (D.P.S.T.) (Previous Construction)............cccccceeeiiiiiieriiiiiieeaene 2
10 00-340324-00009  SWItCh (D.P.D.T.) . i ieeitieiietiitiete ettt sttt s e n e be et et 2
11 00-353613-00002  Controller - Temperature (500 DE@.)......ccueeiuiariiiaiiieitie ettt e s enbre e e e e annes 1
12 00-411690-00001  Timer (120 V.) (B0 HZ.) (1-HE.).eeioiieee e 1
13 00-411690-00002  Timer (200-240 V.) (60 HZ.) (1-HI.).ocoiiiiieee e e e 1
14 00-411690-00005  Timer (240 V.) (50 HZ.) (1-HI. ). ueeeeeee ettt e s 1
15 00-411499-00003  BUZZET (230 V. ). ..etiuieiieeieeieetie ettt ettt ettt e e et e sae et em e e eteesaeemteameeeseeeneamteeneeeneeaneeeeenneeeennees 1
16 00-411499-00004  BUZZET (115 V. ) cueeiieiiiieieee et
17 SD-034-49 Self-Tapping Screw 8-32 x 1/2 Hex Washer Hd., Type T.....c.cccooiiiiiiiiiiiiiieee e
18 WL-014-10 Lockwasher 1/4 External Shakeproof..............ooi e 1
19 00-422911-00001  Overlay - CONLrOl PANEL...........oiiiiiiieiie ettt ettt e et e e stbee e ssbe e e easnnenbnennees 1
20 00-358538-00001  Plate = Dial TIMET.....ceitiiiietieiieie ittt ettt sttt ettt a e b e et e e et e e et 1
21 00-411242-00001  KNOD ...ttt ettt h et h et ae ettt n et 2
22 SC-114-83 Mach. Screw 6-32 x 1/4 Slotted Pan Hd. (SST)......cooiiiiiiiiiieeiie et 2
23 WS-028-20 L T aT=T (SIS 1 TP P PP 2
24 00-358539-00001  Plate - Temperature Dial (FAhrenheit)............coiuiiiiiiiieiie e 1
-5- F-30998 Rev. E (April 2013)



HALF SIZE GAS CONVECTION OVENS REPLACEMENT PARTS

CONTROL PANEL
(GCO2D)
(CURRENT CONSTRUCTION)

F-30998 Rev. E (April 2013) -6-



HALF SIZE GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-59886

PART NO.

00-411242-00001
00-354575-00004
00-354575-00009
00-354575-00010
00-354575-00007
00-354575-00008
00-428126-00001
00-428129-000G1
00-340324-00008
00-412575-00007
00-353613-00002
00-411690-00001
00-411690-00002
00-411690-00005
00-411499-00003
00-411499-00004
WL-003-12

SC-114-83

WS-024-20

SC-114-83

CONTROL PANEL
(GCO2D)
(CURRENT CONSTRUCTION)

NAME OF PART AMT.
[ o] o T T O O SOV O PP P T OPRPOPPPPTNY 2
[T | oL e 13T [Tz (o PP 1
Light - Indicator (Clear) (240 V.).....
Light - Indicator (Clear) (120 V.).....eu ettt ettt e e e e e e e e e e e e as 1
Light - Indicator (AMDEr) (240 V.). ..ottt sttt st e e e e 1
Light - Indicator (AMDEr) (120 V.)...eo ittt e e e 1
Overlay - CONrol PANEL..........oouiiiiiiie ettt eee e 1
Panel - Control WeldmENt............coouiiiiiiiiiee et 1
Switch (On/Off/CooldoWN) (4 P.D.T.) . cciiiiei e e 1
QTSI = (o e I =15 411 = PSP 1
Controller - Temperature (500 Deg.)..
Timer (120 V.) (B0 HZ.) (1-HE. )ttt e 1
Timer (200-240 V.) (60 HZ.) (1-HI.).e ot 1
Timer (240 V.) (50 HZ.) (T-HE. ) ue ot 1
BUZZET (230 V.). ettt bbbt eba e 1
Buzzer (115 V.)...ccoeee.

LOCKWASHET #8 HEIICAL.........ooiiiiiie ettt e e e e
Mach. Screw 6-32 x 1/4 Slotted Pan Hd. (SST)
WaSKET ...
Mach. Screw 6-32 x 1/4 Slotted Pan Hd. (SST)

F-30998 Rev. E (April 2013)



HALF SIZE GAS CONVECTION OVENS REPLACEMENT PARTS

This Controller is no longer available.
Order Computerized Control Panel Assembly
00-959119-000G1 (120 V.)

00-959119-000G2 (240 V.) 6

\

o
) \
1
'~
Ny 2
(ZL >~
(E?MENE% é)z ;%
ey 0
®-2s = o
[§) o
®SECGNDAW® :
2 )
® § S
@ Q o=
5 o “ @ \
D& Q
3 7
h N T //8
3
= 9
4 ////10
&
\\/ |
PRIOR TO 10/1999 AFTER 10/1999

COMPUTERIZED CONTROLS
(GCO2C)
(PREVIOUS CONSTRUCTION)

F-30998 Rev. E (April 2013) -8-



HALF SIZE GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-59888

1

a b wN

PART NO.

00-355903-00004
00-422923-000G1
00-422587-00001
00-358628-00001
00-354575-00004

00-423918-00001
00-358628-00001
00-426687-000G1
00-426695-00001
00-959119-000G1
00-959119-000G2

COMPUTERIZED CONTROLS
(GCO2C)
(PREVIOUS CONSTRUCTION)

NAME OF PART AMT.
Controller (With Roast, Hold, & Gentle Bake)............cuiiiiiiiiiieiee e 1
Panel - Control WeldmMENT.........ooo ettt e e e e e e e e e e e s 1
(@Y= 4 - PRSP PTRSURUPPPPNt 1
Switch - ROCKET (3 POSIHION)....ceiiiie ittt e ettt neeeeeee 1
Light - Indicator
(0707 a1 7o [T P RP R RUPPPPR
EIECIIONIC BEEPET ... .. ettt et e ettt e e e e e s e ettt e e e e e e e easntbeeeeaaeeesann e aaaaaees 1
Switch - Rocker (3 Position).
Panel - Control Weldment.....
OVEHAY......ooieiiiiietce e
Panel - Control Assy. (Complete) (120 V.)...c.eiiiiiiiiiiiieeiee et AR
Panel - Control Assy. (Complete) (240 V.).....ooouiiiiiiiieeiee et AR

* (No Longer Available, Order 00-959119-000G1 or 00-959119-000G2)

F-30998 Rev. E (April 2013)



HALF SIZE GAS CONVECTION OVENS REPLACEMENT PARTS

O/N
7

a

\qoo

OO0

000000 ©

COMPUTERIZED CONTROLS
(GCO2C)
(CURRENT CONSTRUCTION)

A

ooO000 O O

] /

ooooo0 O O

F-30998 Rev. E (April 2013) -10 -



HALF SIZE GAS CONVECTION OVENS REPLACEMENT PARTS

PART NO.

00-920883-00003
00-959126-00001

00-354575-00004
00-358628-00001
00-412575-00007
00-959116-000G1
00-416535-00006
00-416535-00007
NS-046-89

SC-114-83

WL-003-12

00-411499-00003
00-411499-00004
00-959000-000G1

00-959077-00001
NS-046-89

COMPUTERIZED CONTROLS
(GCO2C)
(CURRENT CONSTRUCTION)

NAME OF PART AMT.
[ o] 0TI =T a0 =T = (1] SRR RR 1
OVEMAY (WUICAN)...... ettt ettt et e e bt e nabe e s nbaeeeeeens 1
Mach. Screw 4-40 X 1/2 Phil. Pan Hd..........cocuiiiiiiie e a e e e 2
Light - Indicator
SWitCh - ROCKET (3 POSIION)......iiiiiiiiiiiiieiee et e e 1
INSUIALOT = TEIMINAL....ceiiiiiii ettt e e e 2
Panel - Control WeldmMENt....... ..o ettt e e e e e e e e e e s 1
Relay - HEAtiNG (120 V.). ettt e et e et e e e eat e e e e e e e e e aaaaans 1
Relay - Heating (200-240 V.)
NUL ASSY. B-32 HEX o nnttie ettt ettt e e e bbbt e e et et e e s sbe e e e e e et e e e eaeeeeas
Mach. Screw 6-32 x 1/4 Slotted Pan Hd. (SST)......cooiiiiiiiiiiieieeeie e 1
LOCKWASHET #8 HEIICAL.........ooiiiiiii ittt st e e 1
BUZZET (230 V. ).ttt ettt h et bt ettt e e e e e 1
BUZZET (115 V. )ittt a e bttt sat e e bt et en e e e e e 1
Cable Assy. (USB) (1 Ft.) (Incls. fems 3, 16, & 17)....ciiiiiiiiiiieiieiee e 1
[ Yo7 2417 T 1= PSR
Nut 4-40 Hex
Controller - COOKING (NCC).....oouiiiiiiiiii ettt ee e 1
NUE ASSY. 8-32 HEX. ...ttt et ettt e e e e 6

11 - F-30998 Rev. E (April 2013)



HALF SIZE GAS CONVECTION OVENS REPLACEMENT PARTS

13-14\

1M1-12— |

10—

COMPONENT PANEL

F-30998 Rev. E (April 2013)



HALF SIZE GAS CONVECTION OVENS REPLACEMENT PARTS

COMPONENT PANEL

ILLUS. PART NO. NAME OF PART AMT.
PL-59892
1 00-422712-00001  Panel - COMPONENT........oiiiiiiiiiiittt ettt et e sae e e bt e bt e sen e e naneesteeeeeeaanne 1
2 00-354447-00001  Controller - SPark IGNItOr............coiiiiiiieeiie ettt et e e e e 1
3 00-355087-00001  Cable - High VORAGE. .......coouiiiiiieiieee ettt 1
4 00-354472-00002  HAIMESS ASSY.....uuueiiiiuiiiaaiteeeaaateeaaaateteeaaateeaeaasaeeeaaaseeaaaanbeeeaanseeeaaantseaeasseeeeaasseeesasneeeensnntnbnnnnnes 1
5 00-411500-00013  Transformer (200-240 VAC, 28 V., 20 VA)..
6 00-421758-000G1  Transformer (120 V.) (24 V. OULPUL)......c..ueiiiiiiiiieiii ettt ettt eeaa e e
7 SD-034-49 Self-Tapping Screw 8-32 x 1/2 Hex Washer Hd., Type T.....ccooiiiiiiiiiiiiie e 2
8 00-358629-00001  Transformer (6/12/120VAC) (GCO2C) (Used on Machines Built Prior to November
RS ) TSRO 1
9 SD-034-49 Self-Tapping Screw 8-32 x 1/2 Hex Washer Hd., Type T.......coooiiiiiiiiiii e 2
10 FE-016-32 Bushing - SNap (EIECHACAL).......ccoiiiiiiiiie ettt e e e e e e e e e s 2
11 00-417856-00001  Lug - Grounding (With S€t SCIrEW).......ccueeiuiiiiiiiiiesie e 1
12 SD-034-49 Self-Tapping Screw 8-32 x 1/2 Hex Washer Hd., Type T....ccooiiiiiiiiiiiie e 1
13 00-417934-000G1  BIOCK ASSY. = POFCEIAIN. .....cciiiiiiiiiie ettt ettt stb e e st e e e snennenneeenees 2
14 SD-034-49 Self-Tapping Screw 8-32 x 1/2 Hex Washer Hd., Type T.....c.coiiiiiiiiiiiiiieeiee e 2
00-405016-00001  Cord - Electric SUPPIY (120 V. ONIY)....oiiiiiiiiiiiiiie ettt e e 1
-13- F-30998 Rev. E (April 2013)



HALF SIZE GAS CONVECTION OVENS REPLACEMENT PARTS

PREVIOUS CONSTRUCTION
WITH ENHANCED DOOR KIT

This style
handle no
longer available

PL-59894 |

DOOR ASSEMBLY

F-30998 Rev. E (April 2013) -14 -



HALF SIZE GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-59894

PART NO.

00-959087-00001
WL-013-14
00-957108-00001
SC-117-73
WL-019-35
00-497586-00001
00-499264-00001
SD-034-22
00-360887-00001
SC-115-51
WL-019-35
00-423847-00001
00-423848-00001
00-499270-00001
00-359703-000G1
SD-034-62
00-358534-00001
SD-034-22
00-360889-000G1
00-347080-00002
00-343143-00002
00-423014-000G2
00-499305-000G1
00-913102-00179

DOOR ASSEMBLY
NAME OF PART AMT.
Screw 1/4-20 X 1-1/4 BIaCk Ha........ooiiiiiieee e e 2
Lockwasher 1/4 Internal Shakeproof.............oooiiie i 2

Handle - Molded (BIACK).........couieiiieiii ettt ettt st e e e e 1
Mach. Screw 10-32 X 5/8 Phil. Truss Hd.........cccviiiiiiiiiie e 2
Lockwasher #10 INTErN@l...........ccoviiiiiiicee e e 2
Latch - Door Roller (Mounted t0 DOOK)...........uoiiiiiiieiiie e e s 1
Plate - Latch Cutout..........cocviiiiiiiiicee

Self-Tapping Screw 10-16 X 5/8 Phil. Truss Hd., Type AB

Panel - Outer Door (With Window)...........ccocvevieiiiinieenenen.

Mach. Screw 10-32 X 1/2 Phil. TruSS Hd......c.ooiiiiiiiiii et
Lockwasher #10 INTerNal............oooiiiiiii e
Strike - Door (Mounted to Door)..

Shim = DOOK SHKE........eiiiiiiii e s
Strike - Door (Attaches to Upper "C" Channel)..........cocuuiiiiiiiiiieiie et 1
DOOr Frame ASSY.....ccocuueiiiiiiiee et

Self-Tapping Screw 10-32 x 1/2 Hex Washer Hd., Type T

WINAOW ASSY....ceiiiiiiiiiitie ettt

Self-Tapping Screw 10-16 X 5/8 Phil. Truss Hd., Type AB.........ccooiiiiiiiiiiiiiiieciee e 7
Panel - Inner Door (With WINAOW).........coiiiiiiiiii ettt 1
Bearing - DOOT SNaft........cooiiiiiiieie ettt 1
VVASKIET ...t ettt ettt a et b ettt et e e e 4
Door Kit - Enhanced (Prior to 7/15/08) (Incls. ltems 4, 5, 7, & 12)......ccocoiiiiiiiiiiiiiieeiiiieee e 1
[ oo g PSPPI 1
Kit - Handle (INCIS. HEMS 1, 2, & 3). ..ttt e e e e 1

-15- F-30998 Rev. E (April 2013)



HALF SIZE GAS CONVECTION OVENS REPLACEMENT PARTS

_______________________

‘"PREVIOUS CONSTRUCTION % oo oo ccoe oo 2

PREVIOUS CONSTRUCTION
WITH ENHANCED DOOR KIT

24 32-33-34

53-54

| PL-59896 |

CABINET

F-30998 Rev. E (April 2013) -16 -



HALF SIZE GAS CONVECTION OVENS REPLACEMENT PARTS

CABINET
ILLUS. PART NO. NAME OF PART AMT.
PL-59896
1 00-427855-00001  Striker - Door Switch (Used on machines built prior to 12/2008).............ccceeriieiiniieeiiieieeenne 1
2 SD-036-30 Self-Tapping 8-32 x 1/4 Slotted Hex Washer Hd., Type T......c.ooviiiiiiiieeeieee e 1
3 SD-034-47 Self-Tapping Screw 6-32 x 1 Hex Washer Hd., Type T......c.cooiiiiiiiiiiiiiieeeeee e 2
4 NS-046-52 Nut Assy. 1/4-20 Hex
5 00-353782-00001  Switch - Door (Machines built prior 10 8/2001)......cccoiuiiiiiiiie et 1
6 00-353780-00001  Bracket - Switch (Machines built prior t0 8/2001).........coiiiiiiiiiiiie e 1
7 SD-036-30 Self-Tapping 8-32 x 1/4 Slotted Hex Washer Hd., Type T......c..ooiiiiiiiiiiiiiee e 1
8 00-353778-00001  SUPPOIt = SWILCR......eotiiiiiiiieitieie ittt et na e nae e e e e et 1
9 00-353482-00001  SPACET....ccueiitieuiiiueeittete ettt ettt ettt ettt e sr et a e et eae e et e skt e r e et e e Rt e e ehe e et an e et n ettt et 1
10 00-353483-00001  Plate - Upper DOOI BEANG. .....cc.uuiiiiiiiieiiiiie ettt ettt et e e e st e e nasnnennennnees 1
11 00-347080-00002  Bearing = DOOI SNaAft........ccuiiiuiiiiieiiieiieiee ettt e bttt et et sae e st e e e e e 1
12 SC-022-40 Mach. Screw 1/4-20 x 3/4 Phil. Flat Hd. (SST)....cceoiiiiiiiiieeeeereeee e 2
13 00-423281-00001  Seal - DOOT (LH OF RH).....eiiiiiiiiieeee ettt ettt e e 2
14 00-423280-00001  Seal - DOOr (TOP & BOIOM)....c.uiiiiiiieiiii ettt e e 2
15 SD-034-05 Self-Tapping Screw 6-20 x 3/8 Phil. Pan Hd., Type AB.........cccoiiiiiiiiie e 16
16 00-355344 Channel - Latch (Used on machines built prior t0 12/1997).........ccociiiiiiiiiiiieecieeeee 1
17 00-417810-00003  Spring - Compression (Used on machines built prior to 12/1997)....
18 00-411794-00001  Catch - Door (Used on machines built prior t0 12/1997).........ccooiiiiiiiiiiei e
19 NS-046-88 NUE ASSY. 10-32 HEX....eeeiieeitee ittt ettt se et e et esn e e nneeeann
20 WL-019-35 Lockwasher #10 Internal
21 00-347545-00001  Catch Assy. - Door (Roller Ball Style)
22 SC-115-51 Mach. Screw 10-32 x 1/2 Phil. Truss Hd...
23 00-499270-00001  StHKE = DOOF.......eeeiiiieitieiieee sttt e s s r e e eere e e e s e e sne e e e e nreeeenneas
24 SC-115-51 Mach. Screw 10-32 x 1/2 Phil. Truss Hd
25 00-354647-00001  GUAN.....cceirieereeeeeeeie et ee e snees
26 SD-034-22 Self-Tapping Screw 10-16 X 5/8 Phil. Truss Hd., Type AB
27 00-354476-00002  BaACK (SST).cueeierieeieaieenieeienieeie e
28 00-422715-00002  Panel - Side (RH) (SST)...ccuutiuieiiitieiieiieste ettt sttt sttt nae e e nbee e e eees
29 00-422724-00002  Panel - Side (LH) (SST)..uutiieiuieiiiie ittt ettt ettt ettt 1
30 00-499274-00001  Cover - Probe
31 00-360863-00001  Baffle - BIOWET INNET..........ooiiiiiii e 1
32 00-422714-00001  Cover - Lower (Used on machines built prior to 12/2008)..........cccccoieiiiiiiieniienie e 1
33 00-957632-00001  Cover - Lower (Used on machines built after 12/2008)............cccciiiiiiiiiiiieiiienieeee e 1
34 00-422592-00001  Sill = DOOF.......eiueeitieiieiti ettt ettt ettt sr e s r et r e et e et e s e e en e e ae e e e s aeenneemeennenbe e e nte e e e eeas 1
35 00-348164-00001 Leg - Adjustable Chrome Plated (4 IN.).......ccuiiiiiiiiiii e 4
36 00-347498-00003  Guide - Rack (LH) (Used on machines built prior to 10/26/2012)..........ccccvviieieiieeieeesieeeee 1
00-959382-00001  Guide - Rack (LH & RH) (Used on machines built after to 10/26/2012)..........ccccccvvveiveeerinennnen. 2
37 00-347498-00004  Guide - Rack (RH) (Used on machines built prior to 10/26/2012)........ccevveiiiieeeeiiiee e 1
38 00-499269-00001  Support - Upper Door (Current CONStrUCHON)..........coiuiiiiiiiiii i 1
39 00-422590-00001  Support - Door Upper Reversible (Previous Construction)...............ooeiiiiiiiieiiiiiiiee e 1
40 00-422588-00001  Plate = COVEI....ccuuiiuiiiiieittett ettt ettt h ettt b e sh et eab e bt e s bt e bt e st e ebe e nbe et e e beeeenteas 1
41 00-347593-00001  COVET = TOP .. eueetiautieiteitee sttt ettt ettt sa et e bt ee e sa e bt e bt bt e she et e ea bt ebe e nb e e bt et e ebeenbe et e e nbeeeentees 1
42 00-422595-00002  Top (SST)
43 00-957916-00003  Nameplate - SMall (VUICAN).........oiiiiiiiieii ettt et sae e a e e e e 1
44 NS-047-79 PaIINUL B/T6.... ettt sttt ettt 2
45 00-343143-00002  WASHET.......ciuiiiiiiieiti ettt ettt e r et r e e r e e e e et ne et 1
46 00-353790-00001  STOP.c..eeiuieeeieeriieee sttt ettt e st e e et e e r e e e e R e e st s e e Rt e nr e et e et e e e e e neas 1
47 SD-008-27 Self-Tapping Screw 10-16 x 1/2 Phil. Truss Hd., TYpe B........coiiiiiiiiiiiiiiiceeeeee e 1
48 00-411496-000F1  SWItCH = IMICIO. ....eeuiieeteetiesie ettt ettt et e et e e sn e et e me e s et emtesneeneeene e e e e nneeeennees 1
49 SC-123-87 Mach. Screw 6-32 x 7/8 Slotted Pan Hd..........c.cooiiiiiiiii e 1
50 NS-046-89 NUE ASSY. 8-32 HEX... .ttt ettt ettt et e eae et e e e et e eneenneeanneeeanns 1
51 00-499338-00001  Bracket - Door Switch (Used on machines built after 12/2008)...........c.cccooviiiiiniiniieniiiieeeee 1
52 00-426854-00001  Bracket - Switch Mounting (Used on machines built prior to 12/2008)...........cccceeiiiieiiiiiiiiiiines 1
53 00-499340-00001  Bracket - Shaft (Micro Switch) (Used on machines built after 12/2008)............ccccocceeiniiiiiiinnnnes 1
54 SD-034-52 Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T.....ccuuiiiiiiiiiieiee e 1
00-423014-000G2 Door Kit - Enhanced (Prior to 7/15/08) (Incls. ltems 19 thru 22)...
00-347497-00002 Rack (Used on machines built prior to 10/26/2012).........ccceiiiiiiiiieiiie e
00-959381-00001 Rack (Used on machines built after to 10/26/2012)..........cceeiieiiiiiiiiiieeceee e
00-353948-00002  Caster Assy. (Swivel)
00-341655-00007  Caster (RIGid) (5" DI8.)....ueeeerueeierierieeieaee st et eestee st eee st e steeneesseesaeeneeeneesseenaeaneesneeeeenneeeennees 2
-17 - F-30998 Rev. E (April 2013)



HALF SIZE GAS CONVECTION OVENS REPLACEMENT PARTS

CURRENT
CONSTRUCTION

_________________

GAS BURNER AND BLOWER

F-30998 Rev. E (April 2013) -18 -



HALF SIZE GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-59898

PART NO.

00-354431-00001
SD-034-21
00-354262-00001
SC-114-03
00-354446-00001
SD-034-21
00-354482-00001
FE-023-56
00-358516-00001
00-358516-00002
00-347786-00002
SC-116-84
WS-029-46
NS-046-86
00-358723-00001
00-354485-00001
SD-034-62
SC-116-84
WS-029-46
WS-029-46
NS-046-86
FP-085-68
00-422982-00001
SD-034-52
00-348031-00009
00-348031-00005
00-426508-00016
00-354513-00001
00-423828-00004
FP-087-19
00-356735-00001
NS-046-52
00-521820
00-407789-00001
00-402957-00003
00-354344-00004
00-354344-00005
00-354519-00001
00-422918-00001
SD-034-05
00-354444-00001
00-354496-00001
SD-034-05
00-422783-000G1
00-356735
00-348072-00009
00-348072-00010
00-348072-00011
00-348072-00015
00-348072-00016
00-348072-00027

GAS BURNER AND BLOWER
NAME OF PART

FIUE ASSY ...ttt et e et et er e e e aeeeeas
Self-Tapping Screw 10-16 x 1/2 Hex Washer Hd., Type AB..

DEfIECION ASSY.....cetieieie ettt ettt ettt e e e anee
Self-Tapping Screw 10-16 x 1/2 Hex Washer Hd., Type AB..
VENt EXIENSION. ..ot ettt e sr e e

BUSHING = EIECIIIC SNAP. ... eeiiiiiiiee e et e e e e e e e e e e as 1
Motor 1/2 Hp. (2-Speed) (115 V., 50/60 Hz., 1 Ph.).c..oiiiiiiiiieie et 1
Motor 1/2 Hp. (2-Speed) (208-240 V., 50/60 Hz., 1 Ph.)....ccciiiiiiiiiiiiciieeseec e 1
MOTOT IMOUNE ASSY ...ttt ettt e e e e s e e e e e e e e e e e e e s 1
Cap Screw 5/16-18 X 1-1/8 HEX Hd......oooieiiieeiee ettt 4
WWASKNIET ... e 4
NUt ASSY. 5/168-18 "KEPS" HEX....cueeeuieiuiiiiieieeie ettt sttt eneeeannnee e 4

SPACET = STttt 1
SUPPOTt = GAS INIEL. ...ttt e e 1
Self-Tapping Screw 10-32 x 1/2 Hex Washer Hd., Type T.......cccciriiiiiiiieiiiie e 2
Cap Screw 5/16-18 X 1-1/8 HEX Ha....cc.eiiiiiiiiiee e 4
Washer.

Washer

NUt ASSY. 5/16-18 "KEPS" HEX....cuvtiuiiiiiiiiieitieiiie sttt ettt 4
Fitting=-TUDE 7/16 (BraSsS).....ccccueeiuiieiieiiie ittt ettt st e st e e bt e st e et e enbeesbeeantaeeaeaannnes 1
Support - Gas Valve (Previous CONStrUCON).........cuieiiiiiiiee e 1
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T.......ccooiiiiiiiieiiiieeee e 2
Orifice 90 Deg. Compression (F42 DIill).........c.ooiieiiioiiii e 1
Orifice 90 Deg. Compression (54 DIill)..........c.ooiiiiiiiiiiie e 1
Tube - FIeX 7/16 O.D. (16 IN. Lg. ) ueeiieeitieiieieee et eee ettt sneeeeenee e e e nneeeeeees 1

PiIPE & SUPPOI ASSY ...ttt ettt ettt nae e b ettt et e e e e e ane 1
TUDE = FIEX (18 IN. LG. )ittt ettt e e 1
Elbow - Reducing 1/2 x 3/8 X 90 Deg. (Brass).........ccecuuiiriiiiiiiieiie ittt 1
SUPPOIE = VAIVE. ...ttt ettt e e sttt e e st e e e esb e e e atbee e santeeesnsnntsbnenenen 1

Nut Assy. 1/4-20 Hex..

VAIVE = SEIVICE. ...ttt ettt et h e ettt ettt b ettt et 1
HaNAIE = GAS (BIACK). ... ..eeteiiiieitee ittt ettt sbe et e e st en b ae e e e e ennne 1
Valve = Gas CONIOL (NAT ). ettt bttt et e b et ettt e e e e e e e e anenneeas 1
Valve - Gas CONIOl (LP)......oiiiiiii ettt et e e 1
BUINET ASSY....ee ettt a et h e e h et et e e bt e ae et e e et e ae e b en e e e e aane 1
L= T SRR 1
Self-Tapping Screw 6-20 x 3/8 Phil. Pan Hd., Type AB........ccocoiiiiiiiiiiiiecesee e 2

IGNItION ElECIIOAE ASSY ... ..iiiiiiiiiiiiee ittt ettt e et e e e 1
SUPPOIE = LIGNTET. ...ttt et e e 1
Self-Tapping Screw 6-20 x 3/8 Phil. Pan Hd., Type AB.........ooouiiiiiiiiie e 2
HEAt EXCRANGET ASSY ... .. ittt ettt e st e e et e e e ab e e e e e e e e e e eaaeaens 1
Support - Valve

Orifice = HOOA (H42 DIll)...... ittt ettt sttt e bt e saee e et eaeeenn 1
Orifice = HOOD (H43 DIll)......eeiiiieiie ettt sttt et e et e e e e 1
Orifice = HOOD (H44 DIll)..... ittt ettt ettt ettt eee e 1
Orifice = HOOD (F54 DIll)......eeiiiieieie ettt e e e 1
Orifice = HOO (H55 DIill)....c.eeeeeeeeeeeeeeese ettt sttt e e neeenneeeeneee s 1
Orifice = HOOA (F56 DIll).......eiiiieiieiiee et e e 1

-19- F-30998 Rev. E (April 2013)



HALF SIZE GAS CONVECTION OVENS REPLACEMENT PARTS

FORM 30998 Rev. E APRIL 2013 PRINTED IN U.S.A.



